620 SUPER-COMP WP/ 19kW <1995><FR><872359>

REAR WHEEL
29342
40
42507 <39
43
Pos Part Number Description Additional Text Quantity
1 5651000184490 1.00
2 5461001004490 1.00
3 56510011000 BUSHING SPACER TUBE 121,5 MM 1.00
4 0625060058 Grooved ball bear.6005 DDU2CG2 2.00
5 0760324772 SHAFT SEAL RING 32x47x7 2.00
6 0472047175 CIRCLIP DIN0472-47X1,75 1.00
7 54610016000 BUSHING FOR HUB 2.00
8 54610071000 SPOKE M5X207-10G 19" 18.00
9 50210071700 SPOKE M5X211-10G 18.00
10 56510070200 REAR RIM 2,50X19" EXCEL 1.00




1" 56509072000 STEEL NIPPLE M5 36.00
15 58010060600 REAR BRAKE DISK 220MM COUNTERS 1.00
16* 0015060203 HH COLLAR SCREW M 6X20 WS=8 6.00
17 56509064000 SELF LOCKING NUT M6 6.00
20 54610051048 REAR SPROCKET 48 T 0.00
20 54610051049 *REAR SPROCKET 49 T 0.00
20 54610051050 REAR SPROCKET 50 T 1.00
20 54610051052 REAR SPROCKET 52 T 0.00
21 54510052000 SPROCKET SCREW-AH M 8X26 6.00
22 54310086000 6.00
23 50010065000 118 ROLLS 1.00
23 50010065001 * CHAIN /M 5/8X1/4" PER METRE 0.00
24 50010066000 MASTER LINK 5/8X1/4" 1.00
30 52010073000 1.00
31 54610075000 1.00
32 50210074300 * TYRE 100/90-19" 57M D 701 0.00
32 54610074300 * TYRE 110/90-19" 62M D 701 1.00
33 56410100100 RIM LOCK VM4 (2.50") 2.00
39 50210086000 Plug SFL16 2.00
40 50210085044 WHEEL SPINDLE REAR CPLL=264MM 1.00
41* 56510084100 CHAIN TENSIONER '95 1.00
42* 50203030090 HH SCREW M8X40 WS=10 2.00
43 0934080003 Hexagon nut DIN934 M8 2.00
44 54310099000 HEXAGON NUT M20X1,5 1.00

* = New part




